




VERIFICATION REPORT

Report No. : ACRT2309213
Applicant : BITMAIN DEVELOPMENT PTE. LTD.
Address : 1 Raffles Place, #36-01 One Raffles Place, Singapore 048616

Sample Name : SERVER
Model No. : S19j XP
Date of sample received : Aug. 18, 2023
Test period : Aug. 18, 2023 to Sep. 05, 2023
Test request : As specified by client, Split the sample and determine the Lead, Cadmium, Mercury, Hexavalent Chromium, PBBs&PBDEs and Phthalates such as Bis(2-ethylhexyl) phthalate (DEHP), Butyl benzyl phthalate (BBP), Dibutyl phthalate (DBP), Dissobutyl phthalate (DIBP) content in the submitted samples.
Test Method : Please refer to the following page(s).
Test result : Please refer to the following page(s).
Conclusion : When tested as specified, the results shown on the report did not exceed the required limit of EU RoHS Directive 2015/863 amending Annex II to Directive 2011/65/EU.

Written by
(Signature) 
Reviewed by
(Signature) 
Approved by
(Signature/Position) 
Technical Manager

Approved date : Sep. 26, 2023

Remark: The test result presented in this report relate only to the sample(s) tested.
This report is considered invalidated without the Special Seal for Inspection of the testing laboratory. This report shall not be altered, increased or deleted.
Without the written approval of the issuing testing laboratory, this report shall not be reproduced, duplicated, except in full, and published as advertisement.
The data results in test report are only used for scientific research, teaching, internal quality control of enterprises, and research and development of enterprise products.